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Name of Package

BLES ¥ HEth 4S-WHDL 14.8V 2600mAh 38.48Wh
Lithium lon Battery 4S-WHDL 14.8V 2600mAh 38.48Wh

ML =
Testing laboratory

AR R B AR A IR 7
Guangdong ESTL Technology Co., Ltd.

SR == L
Laboratory address

J7HRAZRSETAA LA X s B9 5 1M1 #6101, 201-208% .
Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road,
Songshan Lake Park, Dongguan, Guangdong, China.

T Hh A
Testing location

CI T AR AR SE T A Ll e X3 — %95 1156101, 201-208%

Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road,
Songshan Lake Park, Dongguan, Guangdong, China.

DA TR 48 AR SE T L i el DX 38— B 115 1 FR2 580101 =

Room 101, Unit 2, Building 1, No. 11 Headquarters 2nd Road, Songshan
Lake Park, Dongguan, Guangdong, China.

TR RAL JeSEHA THE CGEIMD HIRAH
Applicant Nemo Power Tools(Huizhou)Co.Ltd.
et S p J7 AR AR B T R X 4 T B/INVER X B A 28 DY Tk X — 2
ZEFE A M ik : : o o
Apolicant Address 2/F,4th Industrial Area,Luokeng illage,Xiaotie Zone,Xiaojinkou Town,

pp Huicheng District,Huizhou City, Guangdong Province,China

B se p fo
Bl 1A PRYIAT R A R A A

Shenzhen Tianlihe Technology Co., Ltd

package

] A
A PRI S A
Manufacturer of .

. Shenzhen Tianrong paper products Co.Ltd
packaging
s gy BREE CRTakttmishimdist SEuA) 22th 6.1.5
DR i . " :
Standard Revised Edition of the {Recommendations on the Transport of Dangerous
Goods) ST/SG/AC.10/1/Rev.22 6.1.5

R

Date of sample receipt

2023-02-10

M H 39
Tested date

2023-02-10 to 2023-03-01

K56 4518 Test conclusion:

Mz TH (GEMD AIRA R 8 S 7 b e ARG G Tfak T iia i g il
P A)Y  (22th) 6.1.58.

The PACKAGE for Lithium lon Battery submitted by Nemo Power Tools(Huizhou)Co.Ltd. is tested
according to 22 Revised Edition of the {Recommendations on the Transport of Dangerous Goods)
ST/SG/AC.10/1/Rev.22 6.1.5

RIWARFFEEEE TR Iesmm @i EisA) (22th) 6.1.5.
The test results comply with the relevant requirements of 22 Revised Edition of the {Recommendations
on the Transport of Dangerous Goods) ST/SG/AC.10/1/Rev.22 6.1.5.
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f1.3 4% H The info of package

BACORMEE

13. 5kg
Each package gross weight
FEA A o L 9 B

9. 76kg
In each package battery net
R HR 3Rt
Quantity of samples 3 package

B TR U ]

Detailed description of the

B ALTR: LA AN

Packing Name: corrugated carton

fof 2 R HAM A AR R

Gasket and other parts:Paper divider
AEEAE RS 760mm*37.4mm*37.4mm

package
Package size:760mm*37.4mm*37.4mm
BTN B IR 501
Number of Containing in package: 50pcs

IN# A S

. 108kgf
Theoretical Load
FE i T4 3 A 5

Ambient Conditions of

Sample Preparation

IREEIRE. 23.2°C
AEXIEEE: 50.6 RH%

£¥/Remarks:

1. AR LA N

Throughout this report a point is used as the decimal separator.
2. HE R IR AR EAE, PR, FROR NI, NAFR AE

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”

means “not applicable”.

ZEHS:  03-S075-1A
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Clause Detection Method Test Requirements Verdict
3AKHERMIIR /3m Stacking Drop test P
Mk B, | Test procedure P
FEIRIGHFE i TR M0 — J1 &, kA4 Tz | Iere ARt . 0258 & a5 P
N AT REHESTE S LI FIRE S E AR R E | TS, A E PR T A AP
o GARARIORE S R ARG B B S E i | AR IR . IR A TSR H T R
WRHIANIR], WZ B a8 . AFRRIG R AE | 852 2f ARSI IR, 503 7T 6
PR e /N HERD 5 B 2 3K o BRI [B] 924 /N, | BRI HG i B s ol 0, B 1 HERD AN FRE 1Y)
BB AAR BRI . FEAE & A AS6HN1FI6HH2, | A8H. fERRAT A, 2 B, MR 25 N A
RLAEAMIET-40°C HYIRFE T 4852 28 K () HERS 5 . EAIETEZ NI
The test sample shall be subjected to a force No test sample may leak. In
applied to the top surface of the test sample composite packagings or

6.1.5 equivalent to the total weight of identical combination packagings, there shall
packages which might be stacked on it during be no leakage of the filling substance
transport; where the contents of the test sample | from the inner receptacle or inner
are liquids with relative density different from packaging. No test sample may show
that of the liquid to be transported, the force any deterioration which could
shall be calculated in relation to the latter. The adversely affect transport safety or
minimum height of the stack including the test any distortion liable to reduce its
sample shall be 3 meters. The duration of the strength or cause instability in stacks
test shall be 24 hours except that plastics of packages. Plastics packagings
drums, jerricans, and composite packagings shall be cooled to ambient
6HH1 and 6HH2 intended for liquids shall be temperature before the assessment.
subjected to the stacking test for a period of 28
days at a temperature of not less than 40°C.

TSNS 03-S075-1A Global Testing , Great Quality.
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Photos of Samples and Labels/#: 5 18 i A7
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--- End of Report ---

Global Testing , Great Quality.
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Declaration
1. AR TEHEEN . F RN SN2 42 TR
The test report is invalid without the signatures of Ratifier, Reviewer and
Testing engineer.
2. 3R AR A A R M TR Z HiE A+ LR A e ge AL PR
Objections to the test report must be submitted to ESTL within 15 days.
3. REAR R = B[R, AFFER> I Hl AR .
Nobody is allowed to photocopy or partly photocopy this test report without
written permission of ESTL.
4. AR DO IE R S T
The test report is valid for the tested samples only.
5. AR5 IR IR

The test report is invalid if altered.



